8T 1IED {CORRECTION)»

@:HEARIDEEE IRV DB E LT, @Correction has been made to the
TEEDKSIHHIILTTLIEEL, assembly steps below. Refer to
FHRFTPIR—ILHBANILLBEYET, these instructions when assembling.

P7

Front upper arms 2 Make 2. )
Vorderer, oberer Lenker 2 %2 Satz anfertigen.

Faire 2 jeux.
Triangles supérieurs avant 2 Faire 2 jeux _ o [
K3 <R ? E— \
ol B
W

MA19% L FTEEL. K3HK4IT
LUIBE THDAIHET, TDH.

2RHH49.5mIT7E S K SK3D ML
BEFAELET, 7OV M7 vIN—
T—LICIFEELHIET, ARE

@ 70’77 yIN=7—LDHEHII T2 :zﬂil{'ﬁgiﬂz

#749.5mm

BE(CNITEELTRELEY, @):1] Approx. 49.5mm

Holding MA19 in place with a wrench, screw on K3 until it comes into Circular Ungefahr 49.5mm
contact with K4. Then, adjust the position of K3 so the total length is mark Environ 49.5mm ()
approximately 49.5mm. Note the difference between left and right parts. Runde

Refer to the diagram at right when assembling. Markierung

Bei festgehaltenem MA19 das Teil K3 einschrauben, bis es in Kontakt mit Marque

K4 kommt. Dann die Stellung von K3 so einstellen, dass eine Lange von circulaire

49,5mm entsteht. Achten Sie auf linke und rechte Teile. Beim Zusammen-
bau das rechte Diagramm beachten.

Maintenir MA19 en place avec une clé, visser sur K3 jusqu’au contact avec
K4. Puis ajuster la longueur de K3 approximativement a une longueur
totale de 49,5 mm. Bien différencier les pieéces gauche et droite. Se référer

au schéma a droite pour 'assemblage. <<L>> <«

70O ;7 yIN—=7— LD FF

11 hing front upper arms
Anb| des vorderen, oberen Lenkers
Fixation de! gles supérieurs avant

{P7@DELY {F13) Attaching P A7
P7 Einbau / Fixation de P7

* T (OENDENMED A SEWFITET,

Y Attach from underside (without circular mark). W

% Von der Unterseite her anbringen \\\\\\\\\\N\\\x

(ohne runde Markierung).
“* Fixer par le dessous (sans la marque circulaire).

>

i A5

m P7 *ECSEE 3x10m
Push in. . e

\' A IEindrUcken. :%t?;ﬁiﬁﬂi&;fﬁi‘;e of part Ly
(> H .
SNAP! <@ YA Xintroduire. JAuf Richtung und Aussehen des
INFE S Teils achten
/ @ Y Noter le sens et la forme de la piéce. Qi/‘ i
AN

K OENDENMEIZE EITLEF T,
 Ensure side without circular mark faces upwards.

70> b7 vIN=T—LOBRY F1F

m Attaching front upper arms P7@ {RY»
Anbringen des vorderen, oberen Lenkers
Fixation des triangles supérieurs avant 2

(P7DEYY {F13) Attaching P7

P7 Einbau / Fixation de P7 A7

K OENDENMADSEVFIFE T,

*Attach from top side (without circular mark). \ W
% Von der Oberseite her anbringen \\\\\\\\\\\\\\“
(ohne runde Markierung).

Y Fixer par le dessus (sans la marque circulaire).

P7 *RoOBET MAS
HURABETS, 3X10mn

SPush in. -
It A B I,

Y Introduire. *Note direction and shape of part.
*Auf Richtung und Aussehen des Teils achten.
* Noter le sens et la forme de la piéce.

* OENDENMEZ EITLE T,

Ensure side without circular mark faces upwards.



ET IE) (CORRECTION)

@K DEEHICERV DL BYE LIz, FEEDKSICHHIHIITT
<feduy,

@Correction has been made to the assembly steps below.

Zarby
Front
Vorne
Avant

P19

IN-IRI>ay
17

Kz~ k)
Front
Vorne
Avant









































































2X10mmss v 7 b

[ 3X10mE Y EYFEX a7 5>IAy 75y b
| I]il AN Tapping screw | — Shaft MC11 Flange lock nut
! MAS x4  Schneidschraube MCQ X4 Achse X4 Sicherungsmutter
= 50577 Vis décolletée Axe 53159 Ecrou nyistop a flasque MC12x2
50197
1l
IXEMB YL TER .Im N e comontor  [MMIEEIMNM  3x18em ZF Y (K)
Tapping screw -
MC7 Lo it MB7 xp Kugelkopf =y 2T+ (R) Snap pin (large)
8 Vis décolletée Connecteur a rotule MB12 tumbuckie shaft (black) Federstecker (groB)
19805754 53642 le métalli
1X1 s Spann-Achse (schwarz) Epmgde;“ ique
26X10m% v Ew FE R i 9400 Biellette 4 pas inversés (noir) (gran
Tapping screw MBB ‘Washer
MC8 x1 Schneidschraube x2 Beilagscheibe 5mn7 Y w AR —
50575 Vis décolletée 50586 Rondelle ﬁ Adjuster
Einstellstiick 6mR Sy T
%mmu AxMmsyEyoEs 2007 2 v — MB13 x “"Pearowe e Feaerseoker
v apping screw C ker
MAS xa Schneigschraube @ MC10 Washer 50875 51537 Epingle métallique
50578 Vis taraudeuse x2 Beilagscheibe
19805758  Rondelle @ 5 O
3X10mmAAmRvETER g i b
£ o= ) FAOIE oo _
Dlmﬁﬁﬂ e ki Saomg Screw 1 05%’;';7['}9 b Hylon band 50595 mET —7 (FR20X40m) -+--x2
MB3 x4 ] ube earing Nylonband Double-sided tape (black) 50171
Vis taraudeuse & téte Kugellager Collier en nylon Doppelklebeband (schwarz)
50822 hexagonale Roulement a billes Adhésif double face (noir)

AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take or
send this form to your local Tamiya dealer so that the parts
required can be cormectly identified and supplied. Please
note that specifications, availability and price are subject to

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie Tamiya-Ersatzteile kaufen modchten, nehmen Sie
bitte zur Unterstiitzung dieses Formular mit zu lhrem
ortlichen Fachhandler. Bezlglich der Angaben, der
Lm‘f?MHg der Artikel und der Preise sind Anderungen
v

SERVICE APRES-VENTELISTE DE PIECES DETACHEES

Afin de vous permetire de vous procurer des piéces de
rechange Tamiya, amenez cette liste & votre point de vente
Tamiya qui ne manquera pas de vous nenselgner Veuillez noter
que les caractéristiques, disponibilité et prix peuvent changer

BEEERICDONT

For use in Japan only!

*HREEECLIEY. ChLEAE. T
DATFvHA—HBShiEhAZT—
H—EABRETTEX NN E

HRE/OHABEOEEMICTOUR FE2E(ITITEMES,
Rir—ib MR, BREE. BREI—F HEREXTCRALE
Ty FAMEFRRICIZEEEES LEEEICE OES
£-00810-9-18, MMAER- ) 2V THIRASEEL,

@ (e33O TRIAED

N—U R SITMATIS | =FE0E (300M+H) TRV
EirhiE BEFERF—L—JsUREsRIcEDTE
MEBZLELES

D (BELEhERESES)

change without notice. ten. sans avis préalable.
PARTS CODE 198055675  3x18mm Tapping Screw (MC4 x2) 51528 B Parts (x2)
19225056 *1 Q Parts (x2) 19805758  2x6mm Washer 10 x! 515630 D Parts
19335728 Wheel (x4) 19804394  2.6x10mm Bindin Screw (MGC2 x5) 51532 # Lower Deck
19415929 1280 Ball Bearing (MA12 x4) 19804159  3x10mm Screw 1301 x10) 53008 1150 Ball Bearing (MA13 x4)
19805776  2x9.8mm Shaft x10) 19805754  3x8mm Tapping Screw (MC7 x10} 53159 4mm Flana Nut [Blue) (MGC11 x5)
19803156  Spur Gear Mount, 5x7x11.4mm Spacer (MA11, MA26) 19805629  3x12mm Tapping Screw (MC6 x4) 53642 5mm Ball Connector (Blue) (MB7 x10)
19804219  5mm O-Ring (Thin) (MA14 x5) 50597 A1 0 Hlng {Hed] (hrJ'Ilgﬂ 5x10) 53869 5mm Ball Connector Nut (Blue) (MB6 x10)
14305126  Motor Plate 50598 1 54228 Pinion Gear 26T, 27T (MA16, etc.)
14305026  Wrench 50600 O'I Seal (MB14 XB) 54501 Propeller Shaft (Blue)
19808017  2x9mm Shaft (MA10 x2) 50822 3x10mm Hex Head Tapping Screw (MB3 x10) 54502 Propeller Joint (MA21 x2, efc.)
19805853  3x8mm Screw (MAT1 x5) 50823 11 Wheel Axle (MB16 x2) 54558 # Motor Mount (MA28)
19804200  3x10mm Countersunk Head Screw (MA2 x10) 50875 5mm Adjuster (MB13 x8) 54733 Rear Upright (A, B) (MB18, MB19)
19805761 *1 3x18mm Tumbuckle Shaft (Silver Color) (MA19 x2) 50883 A1 Drive Shaft (MB17 x2) - E
Requires 2 sets for one car
19803157 *1 Gearbox Joint (MA20 x2) 51005 P Parts "3 e 5 solbs i
19805826 *1 Coil Spring (MB15 x2) 51049 "1 Tire (includes Inner Sponge) (x2) Requires 3 sets for one car.
19805211 Sponge Tape (x2) 51144 Diff. Bevel Gear Set (MA17 %2, MA18 x4, MA22 x2)
19804194 3x1 t]mm Grub Screw (MB5 x2) 51145 Diff. Case Gasket (MA27 x4) *Contact your local Tamiya dealer regarding availability of
19805573  3x18mm Step Tapping Screw (MB1 x2) 51211 "1 3x5mm Flat Screw (MA3 x5) parts without codes in the PARTS serlz%on on preceding
19805684  3x12mm Grub Screw (MB4 51226 Urethane Bumper pages.
19400796 *2 3x18mm Tumbuckle Shaft (Black) (MB12 x1) 51239 1 1050 Ball Bearing (MB9 x4) )
19805755 3x22mm Screw Pin (MB2 x4) 51356 64T Spur Gear 4 Parts marked 3 have codes referring to standard parts.
19805548 *1 Piston Rod (MB11 x2) 51423 68T Spur Gear (MA23) The _Ilmlted edition par_ts in this kit are not available from
19805868  2x10mm Screw (MC3 x10) 51527 A Parts (x2) Tamiya customer service.
@ (SBEREOCHREZR)

(EARY  T422-8610 R EITHELE X BAMK-7
HBRASHE2SY hAFT—H—EZE :
HETH A BDBOE, B |
#E 054-283-0003 DR S B LE T :
#5 03-3899-3765 (@~ AEE:X)
{(HRRT—Y—ERTFLA)
http://tamiya.com/japan/customer/

o Ffe, HHRAET—Y—EAI
EECEXTHESE. BROLET
CENTHTENRTEET. HFLAE
HHHART—Y—EAETERLE

@ (B =¥ h—FOTHEE)
AZvH—FECHADRS. K& CEESHEMOOE
SIEBELEBVET: LEZ#&I?SH??:I#$~L’\°““)JUJ

bH{EEL, BRIFWELET
2x6mm7 v s & _txs} ...................................... 200H +# - 19805758
2.6x10mn/ 31 > F E 2 (Bx5) 260/ +B - 19804394
3x10mm3AL R (BXT0) <= eeemmeennnancnnnaen 220/ +# - 19804159
In8mn % v £ FE X (Bx10) 180/ +8 - 19805754
R/c 3x120m% v 87762[)(4} ................................. 170 +# - 19805629

T OAICEERPRROIADRCANT HN—Y, # T3 v n—YHRFEINTVES,
B COMBIEEHR. FleRUHHRA 2T —Y—EATEHEVRSTEL,

TT-02RR >v—Fv b

www.famiya.com e EMGHE  EE BRI F
SP.597 3::0') 7 R(x10) 150 +# B 50597
FAH (B %) 132018 1 2 HREEOL O T T B X0 B HL R AR AN B0 E T, SP.59B V= 0/(x2):c-x -2 --5003 +# ® 50598
CHRAICBEL Lt ARSI IR B A T I\, (BRI RIS 0) e ;{lfo’,';f\g’;"jﬁ{f,ygzmo, ........... A e
BRI RRIE R T, v HMIE ORRIRER &I NHHEFELTEYF A SP.823 IRA—JUT Z AIU(h2)rvrvvnnennrsrennnnnas 450 +# ® 50823
#TESIF Y MIBORIIRER SR REVET, SP.875 5!17’)71'7\‘31 —{x8] 200 +# = 50875
—wEIC —F c — SELNES L, SP.BB3 K317+ 7 Fx2) 600/ +# ¥ 50883
/(=Y EICEER I — FOBIEIELMICELTIE WA T —EABABHEL &b (ZEL SPADOS Pj ey cnremnnns 300 +B B 51008
k) *fﬂm R - F SP1049 B AAO)= = 2= einn e adae vasnre s a e e i e as ++500/ +8 B 51049
QA=Y (@) n e wrrnen s ens ey pa ey ey sy ey +++600M) +# - 19225056 SP.1144 T 7 AAYLF P (R2, Jwd) AXILT I T 7 AIb(x2)++ 800 +# B 51144
BA =l (xd)eeeeeens +820F3 +# - 19335728 SP1145 T 7 —Z Ny F 2/ (XA) e e enneennnaananniiiiiinn. 200/ +# ¥ 51145
T2BOAT U s (xd)a e ancinivacaninaniainaiiniion ++++680M) +# - 19415929 SP.1211 3x5mm 7 5y B ER(XE) weeererearnernnnes 100/ +# ® 51211
29.8mmZ 4 7 B (X10)«vewrnnens SRS e R +++250[ +# - 19805776 SPA226 LRIV = rerarsnssaiianiniiaaas 250/ +# B 51226
ANR—=FPIY Y F.5SXT1AmMA N —H—(F Fx1)- «=+ 740 +¥ - 10803156 SP.1239 10507 1) A (xd) e senressnnssnnnasss S00F) +% E 51239
5!}0'}"/7(:"){5} ................................... ++++300 +# - josp4210 SP.1356 GAT A S— o reerrersnssansnsansannnnas 260f] +8# ® 51356
D I T ««++120f +8 - 14305125 SP.1423 68T A/ {— A7 e eenvareeessrarrinnarecnsnns 260/) +B B 51423
BEL o/ Feerertatiiiianaiiiiiiissiiiiiiiiisisciinias «+++120M +# - 14305026 SP.1527 AJS—"Yesresuenentitiainanantansinsnnanns 600/ +# B 51527
2x9mms 1'_,\7 B (BBxZ)eseeennennnsnnsansnnsnnnnnnnans «++:210@ +# - 10808017 SP.1528 BJQ_-y[xz} ...................... 900 +# ® 51528
3xBmMGAL A (U] =+ rorennr e ++++200M +# - 19805853 SP.1530 D/{—" s eeesasnaniansaiiniiiiiiiiiiiieis 460 +H B 51530
3x10nmiL £ 2 (BXT0)«c v e vvvrenreanaaniuiiiuiania ++++200/3 +# - 19804200 HSPIS32 OFF W) erereerecrarriiniciennas 5603 +# B 51532
IX1Bam R — 22 8w i 7 b (BBND) v ee e «+++280@ +¥ - 10805761 OP.8 115077 1) 2/ A () e+ v vesraseasrannsannnannns <++1,2000 +B. B 53008
FrYRYIRT A F(BA2)reerrerranrraannaans +++780F +8 - 10803157 OP.159 4mn7 5 IOy FFw B (FAG)rrevreeveearaans 500M] +8 E 53159
TANUA AU 22 (2] metisnsimennrnnmyens ey ++270F +8 - 19805826 OP.642 5mnE O R —JL(FX10) - ceveerrennnnens 600F] +%i B 53642
e e ) T - 19805211 OP.869 5mnfi—)L+ v F(&x10)-- 700 +# ¥ 53869
310MmAR I — EA (D) +o v eresunnnnransannaaiianes 19804194 OP.1228 26, 27T =4 %+ (&x 800F +# B 54228
3x18nmERAT R S FE R (BRD) v eevereerrnrannians - 19805573 OP.1501 FANRT 4 7 B(F)ereroerarrereerenaes 500F] +Bi ® 54501
32 A= E A (K] renvrernesresnaniiiiaian, - 19805684 0P.1502 Fa~Z ¥ 3~ > Fx2).3mO > 58 (x1) 600F] +H ¥ 54502
IK1BmmZ — /Iy T v T b - 19400796 WOP.1558 F—H—Tr9 >/ ferressensistnisransaruenianans 14000 +8 ® 54558
3x22m2 7 2 —E > (x4) - 19805755 OP.1733 U T U FT A F(AB)-rrreeremersanrarsunnacnans 3400/ +B B 54733
EX troy F(Rx2)e--- - 19805548
21(10!“?!.‘:1{)(10)‘“ “““““““““““ 19805868 (EFEEICDWLT) EHEOoRICTEILRYNEABICIE. MEEESEETY,
IXT1BMMA S A A (H2) e e v vorvnrvasnasianiiiiiiiiiiinas 19805575 B R—Li—, HART—H—FAD MNERICDONT) ZOREET L

24 47382 TT-02RR Chassis (11056623)



	組立て訂正-①（7ﾍﾟｰｼﾞ）
	組立て訂正-②（19ﾍﾟｰｼﾞ）
	ｾｯﾃｨﾝｸﾞ､ギヤ比
	部品図
	部品ｶｰﾄﾞ



